DEPARTMENT OF CIVIL ENGINEERING

(ACADEMIC YEAR: 2019-2020)

EN8592 -WASTEWATER ENGINEERING
(Regulation 2017)

Semester-VI

NAME- SHANMUHARAJAN M B
ASSISTANT PROFESSOR

7~ MOHAMED SATHAK
9/ A J COLLEGE OF ENGINEERING
f SIRUSERI IT PARK, OMR, CHENNAI - 603103




UNIT |
PLANNING AND DESIGN OF SEWERAGE SYSTEM

Characteristics and composition of sewage and their significance
1. Explain briefly the characteristics of wastewater/ sewage. (Or) Explain the various
characteristics and composition of sewage and state their environmental significance
The characteristics or properties of wastewater can be classified under the following three heads:
@ Physical Characteristics
(b) Chemical Characteristics
[...]
The method can thus provide a high degree of treatment, including biological conversion
of ammonia to nitrates. As is evident, a given set of discs (i.e. an RBC) serves the

following purposes:
They provide media for buildup of attached microbial growth.



They bring the growth of microbes in contact with the wastewater.
The aerate the wastewater and the suspended microbial growth in the wastewater tank.
e Inthis process, the attached growths are similar in concept to a trickling filter, except that
here the microorganisms are passed through the wastewater, rather than the wastewater
passing over the microbes, as happens in a trickling filter.
e The hydraulic loading rates may vary between 0.04-0.06 m/day
e Organic loading rates between 0.05-0.06 kg BOD/m?/ day, based upon the disc surface

area.
One media
ia di pack .
Mc?rdéaagggs —— Media disc Media
- i or panel support
> N, N’ 35-40%
Motor submerged
Shaft
N
>
A
Optional air
distributor pipe

Figure.21: Rotating biological contactor

23. Discuss the operational problems of standard high rate trickling filter and their
remedies.
Trickling filters
(i) Fly Nuisance
e The filter fly, psychoda, which develops in the filter particles, may prove to be nuisance,
as the same may be carried away into the habitation.

e This problem may be controlled by flooding the filter with sewage for 24 hours or more.

e The flooding will destroy the larvae, and usually interfere slightly with the results of
operation.
e Another method of controlling fly nuisance is by using insecticides, such as D.D.T., and
benzene hexachloride, etc. in the filter plant.
(ii) Odour Nuisance
e When fixed nozzles are used, H2S and other odour gases are frequently released from the
sprays into the atmosphere.

e The usual remedy is to chlorinate the sewage to prevent formation of H 2S gas, or to
neutralize that already formed.
e The remedy is to chlorinate the sewage, and to keep sewage fresh by recirculation, as is
done in rapid filters.
(iii) Ponding trouble
e Sometimes, the voids in the filter media get clogged due to heavy growth of fungi
and algae.



e This may result in Ponding of the sewage over the filter bed.
e This trouble, posed by algae and fungi, can be controlled by chlorinating the sewage,
which Kills the algae, thus causing unloading of the accumulated material.
e Other methods of controlling algae are to add copper sulphate to the sewage, and resting
the bed for some time.
24.Design an oxidation pond for treating sewage from a hot climatic residential colony with
5000 persons, contributing sewage at 120 liters per capital per day. The 5-day BOD of
sewage is 300mg/I
Solution:
The quantity of sewage to be treated per day = 5000%120 = 6,00,000litres = 600 cu.m
The BOD content per day = 0.6 ML x 300 mg/l = 180 kg
Now, assuming organic loading rate in the pond (in hot climates as say 300kg/hec/day) we have,

18 18
180 kg /d o0
Surf ired = = hec=  x10'm?
urrace require K /hec/da ec
y 300 300
= 6000m?

Assuming the length of the tank(L), as twice the width(B), we
have 2B?= 6000

B = 54 7m ~ 55m
~ Use L— 55 = 110m

Using a tank with effective depth 1.2m, we have
The provided capacity = 110x55x1.2 = 7260m?®
Now, Capacity = Sewage flow per day x Detention time(days)
726
Capacity in cu.m _O

60

Detention time in days =

Sewage T|OW(§)€I’ day Iin
cu.m/

= 12 days
Hence, use an oxidation pond with length = 100m, width = 55m and Overall depth = (1.2+1) =
2.2m and Detention period of 12 days.
Design of Inlet Pipe:
Assuming, an average velocity of sewage as 0.9 m/sec, and daily flow for 8 hours only.

600
) 8x60
Discharge =  x60 Cumecs
Area of inlet pipe required,

Discha
rge 600 1
= = 8%60 X 0. m2: 0.0232 m2
Velocity x60 9

=232 cm?
Diameter of inlet pipe,
din  =v5Z2=18 cm

Diameter of outlet pipe may be taken as 1.5 times that of the inlet pipe
diameter. dout = 1.5%18 = 27 cm
. Diameter of Inlet pipe =18

cm Diameter of Outlet pipe = 27
cm



25. Design an oxidation ditch for a community of 7500 with a per capita sewage
contribution of 90 Ipcd and BOD 250 mg/l. The desired BOD of the treated sewage is 30
mg/I.
Solution:

Population = 7500

Per capita sewage = 90 Ipcd

Influent BOD = 250 mg/I

Effluent BOD = 30 mg/I|

(i) Inflow rate & BOD removal efficiency:

Waste water flow = 7500 X 90 = 675000 lit/d = 675 m */d
BOD removal required = %5~ x 100 = 88%

(if) Volume of ditch:

F oY
M = (1000" X X¢)°

Choosing  =0.1 Xt=4000 mg/|

675x %250
01l= —~VvV———
v o 1000x675x250 _ . oo 3
0.1x4000
(iii) Volumetric loading rate:
Q interms of MLD
Volumetric loading rate = 9xY0_= 0675x250 — 0 4 kg BOD/m®

\% 421.875
(iv) Hydraulic retentlon time:
HRT = Y = 42187 = 15 hours
Q 675
(v) Return sludge ratio:
r = Qr — Xt
E 106

Adoptlng value of SVI =100,
4000
=0.667
Q 10°_4000
100
Which is within prescribed range of 0.35to 1.5

(vi) Oxygen requirement & no. of rotors
02 required = 1.2 kg/kg of BOD removed
= 1.2 (250-30) X 0.675 = 186.3 kg/day
= 7.7625 kg/hr
Oxygenation capacity of cage rotor of dia. 70 cm, @ 75 rpm, at immersion depth of 10 cm = 2.8

kg of O2/hr/m length.
= 17625 =277 m;say 2.8 m
2.8
Length of rotor needed d=from velocity consideration of 0.3 m/s (assuming 150 m? of ditch
volume per m length of rotor for adequate circulation)

— 421875 _ =28125m
28



Hence adopt 2 rotors of 1.4 m length each. Giving a clearance of 0.25 m on either side, width of

ditch=1.4+2X0.25=19m

Let us keep adepthof 1.5 m
Surface area required = #2187 = 281,25 m?
15
Adopting one ditch, surface area of ditch = 281.25 m?
Length of ditch = 285, g = = 148; say 150 m
(vii) Power required:
Power required for each rotor @ 1.35 kW/m length = 1.35 X 1.4 = 1.90
kW (viii) Design of settling tank:
Let us SOR of 20 m3/m2/_qwae/ and detention time for 2 hours
Surface area A = sor® =33.75 m?
V =57, x 24 =56.25 m®
Depth of tank = %33:2%5 = 1.67 m
Dia of tank = V&=*=6;
Provide 6.6 m dia. tank of 1.7 m depth W|th hopper bottom,

Actual area A = g6 6)2=34.21m?
Actual SOR = =19.73 m® /m/day

. EFFLUENT
2 S 02%
1 \ :y‘“‘ bl

T

] X
YeE=T
w
= (3 13
< _‘_Zm ‘l“ 2_::
4 |
ot ) 1
.._
a
3 .5 &_ -
4 i el
»
; |
o 2m B
;. = LN . v 1/ |
< ?
o | ® T i S
A fe-1-5mspe— 3-2m —"i"l'bm"'
() PLAN (c) SECTION X2 =X

Figure.22: Designed Oxidation ditch

26.What are the basic requirements of successful operation of sewage treatment plant?

Thorough knowledge of processes

Knowledge of plant and machinery

Proper and adequate tools in the work place

Adequate spare parts and chemical goods stocks to be maintained
Specific maintenance responsibility to the plant operator
Training all the operators

Good housekeeping of the plant

Systematic and periodic maintenance schedule

NG~ LNPRE



27. Explain about the sewage recycle in residential complex
Sewage Treatment & Recycle Technologies

Sewage treatment and recycle plants are usually divided into primary, secondary and
tertiary treatment.

Whatever the technology that is selected, primary and tertiary treatment requirements are
more are less similar.

Primary treatment includes screens for removing floating and large sizes objects from
sewage which may otherwise choke the pipe lines and pumps in the subsequent treatment
process.

Grit chambers are also provided to remove particles such as sand, bone chips, etc. which
would otherwise increase the wear and tear of moving mechanical equipment.

In small sewage treatment plants, however, many designers avoid grit chambers for
simplicity of the scheme.

Also, the quantity of grit from housing complexes or commercial complexes is usually
low.

One of the important primary treatment units in the case of small sewage treatment
systems is the equalization tank.

As most of the secondary treatment systems are biological, they need to be operated
continuously.

The size of the treatment system can also be small when designed as a continuous
process.

Continuous treatment also increases efficiency of the system. Sewage generation from
housing complexes is not continuous and will be more in morning and evening hours.
In case of commercial complexes, sewage generation is limited to the working hours.

Hence, the equalization tank acts like a buffer tank, which stores sewage during peak
hours and supplies the same continuously into the biological treatment unit.

Aeration of equalization tank is important to avoid septic conditions, thereby avoiding
bad odour.

Tertiary treatment at the end of secondary treatment is provided to further treat the
sewage to make it suitable for recycle.

Tertiary treatment units generally include chlorination, sand filtration and activated
carbon.

For treating sewage from toilets, a wide range of commercially available technologies
exists.

These include the age-old activated sludge process, compact high rate fixed film
biological systems and state-of-the-art submerged membrane systems.

Based on the economics and end use of the treated sewage, different schemes can be
adopted.
Usually treated sewage is used for gardening after tertiary treatment.

The state-of-the-art technology adopted for sewage treatment these days is usually the
membrane bio-reactor (Fig. 3).

Membrane bio-reactors use bacteria to digest the organic matter in the sewage, and
membranes to separate the water from the contaminants.

The treated water from the membrane bio-reactor can be further treated using the reverse
osmosis process, to produce high quality water suitable even for drinking.



e But the human mind rejects treated sewage even though the quality is much better than
raw water available from many sources.

e But these kinds of systems can be used in industries for producing process quality water.

Suction Pump
Blower
o 7 » Treated
- Constant flow valve e
Raw Sewage |~ -
@ o
L - Ed
Bar Screen ! e | 5

Aeration Membrane Sludge
zone Bio-reactor holding tank

Figure.23: Treatment of Sewage Using Membrane Bio-reactor



Standards for disposal

UNIT-4

DISPOSAL OF SEWAGE

1. State the Indian standards for sewage disposal on land and conditions favouring it.

Table: BIS (I1SI) Standards for discharge of sewage and Industrial Effluent in surface water

sources and public sewers.

S.No | Characteristics of the Tolerance Limit for Tolerance Limit for Industrial
effluent sewage effluent Effluents Discharged into
discharged into surface [ Inland surface Public
water sources as per IS | waters, as per SEeWers as
4764-1973 IS 2490-1974 per IS 3306-
1974

1. BODs 20 mg/l 30 mg/I 500 mg/I

2. COD - 250 mg/l -

3. pH value - 551t009.0 551t009.0

a, (TTog)S“Spe”dEd solids 30 mg/l 100 mg/! 600 mg/|

5. Temperature - 40°C 459C

6. Oil and Grease - 10 mg/I 100 mg/I

7 Eﬂggg:;c compounds (as ] 1 mg/l) 5 mg/l

8. Cyanides (as CN) - 0.2 mg/l 2 mg/l

9. Sulphides (as S) - 2 mg/l -

10. |[Fluorides (as F) - 2 mg/l -

11. [ Total residual chlorine - 1 mg/l -

12. | Insecticides - Zero -

13. | Arsenic (as As) - 0.2 mg/l -

14. | Cadmium (as Cd) - 2 mg/l -

15. g;r(o:rrnlum, hexavalent ) 0.1 mg/! 2 mg/l

16. | Copper - 3mg/l 3mg/l

17. |Lead - 0.1 mg/l 1 mg/l

18. | Mercury - 0.01 mg/I -

19. | Nickel - 3 mg/l 2 mg/l

20. | Selenium - 0.05 mg/I -

21. | Zinc - 5 mg/l 15 mg/l

22. | Chlorides (as Cl) - - 600 mg/l

23. | % sodium - - 60%

24. | Ammoniacal Nitrogen - 50 mg/l 50 mg/l




(as N)

25.

Radioactive Material
) - - (micro curie/ml)
i) - e ) -

Methods of disposal:

2. Explain the methods of disposal and dilution.

Methods of Disposal of wastewater Dilution

(1) Natural methods i) By Dilution

i) By Land treatment

(ii) Artificial methods i) Primary treatment

i) Secondary treatment

(iii) Combined methods i) Primary treatment

i) Effluent disposal by natural methods.

Disposal by dilution (Natural Methods):

Dilution is a method of natural disposal, discharging the waste water into the receiving
water bodies (river, sea, lake etc.)

Disposal by dilution is the process whereby the treated effluent (or) waste water from the

treatment plant is designed either in static water bodies (lake (or) ponds) (or) in moving
water bodies such as rivers (or) streams.

It is based on the assumption that sufficient dissolved oxygen (DO) is available in the
receiving water body so that the BOD of waste water is satisfied to stabilize the organic
waste.

If the diluting water is not sufficient to supply the dissolved oxygen (DO) to oxidize
organic matter, there will be foul smell due to half-digested putrefying matter.

The depletion of oxygen in surface waters Kills aquatic life and the water will be unfit for
drinking and pose danger to public health.

Hence, atleast primary treatment of waste water is required.

The discharged waste water (or) effluent is purified in due course of time by self
purification process of natural waters.

Conditions favouring dilution “Without treatment”.

When waste water is fresh and it is discharged within 2 to 3 hours of its collection.
The floating matter and settleable solids have been removed.
Volume of receiving water body is comparatively larger than the volume of waste water.

Where the diluting water has high content of D.O to satisfy BOD and also to support
aquatic life.

Where it is possible to thoroughly mix the waste water in the water body.




e Where it is possible to thoroughly mix the waste water in the water body.

e Where swift forward currents are available so that there is no deposition of sewage.
e When waste water does not contain industrial or toxic waste.

e Where receiving water body is not a source of drinking water at downstream side.

Conditions essential for treatment before dilution:

e Where the waste water discharge is dangerous to aquatic life.
e Where the waste water contains industrial or toxic waste.

e Where the volume of diluting water is not sufficient.

e Where the receiving waters are used for inland navigation.

e Where the receiving water is a source of drinking water.

e Where waste water is not fresh but is stale.

Standards of dilution:

Dilution Factor =_Quantity of receiving__ (or) diluting water

Quantity of wastewater / Effluent discharged

Table: Standards of Dilution

Dilution Standards of purification required
factor
Above 500 e No treatment is required.
e Raw sewage is discharged into water body.
300 to 500 e Primary treatment (Plain sedimentation) is required.
e Effluent > 150 ppm of suspended solids.
150 to 300 e Treatments like sedimentation, screening and chamber precipitation are

required.
Effluent > 60 ppm of suspended solids.

Less than 150

Thorough treatment is required.
Effluent > 30ppm of SS and BODs> 20ppm.




Self purification of rivers

2. Discuss the principle of the self-purification process of stream and factors influencing
the process. (Or) What do you mean by “Self purification of stream”?(Or) Explain
various actions involved in the self purification process of a stream. (Or) Explain the self
purification process of rivers and the various stages of oxygen sag curve.

Dilution in Rivers (Self purification)
When sewage is discharged into water body, it gets polluted, but in due course of time,
due to dilution, sedimentation, oxidation-reduction, the water gains its original condition. This is
known as self purification phenomenon.

Natural forces of purification:
1. Physical forces

i) Dilution and Dispersion
i) Sedimentation
iii)  Sunlight (Biochemical reactions)

2. Chemical forces + Biological forces (Biochemical)

i) Oxidation
i) Reduction

Actions involved in self purification:

Dilution:

e When waste water is discharged into large volume of receiving water body, the
concentration of the organic matter is reduced and the potential nuisance of sewage is
reduced.

e |If Cs and Cr are the concentrations of any impurity in sewage and river stream and Qs
and Qrare the rates of sewage flow and rate of stream flow, then the resulting mixture
concentration.

C=CsQs+CrQr
Qs+ Qr
Dispersion due to currents:

e Self purification of stream largely depends on the current which will disperse the waste
water in the stream, preventing locally high concentration of pollutants.

e High velocity improves re-aeration which reduces the concentration of pollutant.